

TEST REPORT

Test Report # 20W-003717 Date of Report Issue: May 29, 2020
Date of Sample Received: April 16, 2020 Pages: Page 1 of 22

CLIENT INFORMATION:

Company: Imagen Brands
Recipient: Carissa Roepke
Recipient Email: CarissaR@imagenbrands.com



SAMPLE INFORMATION:

Description: Honey Bear
Assortment: Brown Bear Purchase Order Number: DP00034802
SKU/style No.: CT859BR/CT859 Toy Co./Agency: -
Factory/Supplier/Vendor: - Country of Origin: China
Country of Distribution: Canada, United States Labeled Age Grade: Ages 0 and Up
Quantity Submitted: 4 pcs Requested Age Grade: All ages
Testing Period: 05/06/2020-05/15/2020 Tested Age Grade: All ages
05/28/2020-05/29/2020

OVERALL RESULT:

PASS

Please refer to the following pages for test result summary and appropriate notes.

QIMA (HANGZHOU) TESTING CO., LTD.

Kevin Lee

Kevin Lee
Technical Manager



QIMA (HANGZHOU) TESTING CO., LTD. ♦ 4-5/F A2 BLDG NO. 1213 HUOJU SOUTH ROAD PUYAN STREET BINJIANG DISTRICT HANGZHOU CHINA

♦ Email: Labtesting@qima.com ♦ Tel: (86) 571 8999 7158.

Test(s) marked with 'φ' was subcontracted to external laboratory.

The test result(s) and conclusion(s) in this report relate only to the sample(s) as received and method /regulation section(s) tested as described herein.
If it is not further specified in the report, the decision rule for stating conformity is based on the QIMA decision rule.

This test report may not be reproduced in whole or in part, without written approval of QIMA (Hangzhou) Testing Co., Ltd.

TEST RESULTS SUMMARY:

At the request of the client, the following tests were conducted:

CONCLUSION	TEST(S) CONDUCTED
PASS	CPSIA Section 106 & ASTM F963-17 Toy Safety, Clause 4.3.5 Soluble Elements in Substrate Materials
PASS	CPSIA Section 101, Total Lead in Substrate Materials
PASS	California Proposition 65, Total Lead in Substrate Materials
PASS	Canadian Consumer Products Containing Lead Regulations (SOR/2018-83), Total Lead Content
PASS	California Proposition 65, Total Cadmium in Substrate Materials
PASS	CPSC 16 CFR 1307 Prohibition of Children’s Toys and Child Care Articles Containing Specified Phthalates (DBP, BBP, DEHP, DINP, DHEXP / DnHP, DCHP, DIBP, DPENP)
PASS	California Proposition 65, Phthalates (DBP, BBP, DEHP, DINP, DIDP, DnHP)
PASS	Model Toxics in Packaging Legislation of the Toxics in Packaging Clearinghouse (TPCH)
PASS	Pennsylvania Stuffed Toy Regulation 47.317, Tolerances ^φ
PASS	ASTM F963-17 Physical & Mechanical Properties
PASS	ASTM F963-17 Labeling review
PASS	ASTM F963-17 Flammability
PASS	Pennsylvania Stuffed Toy Regulations 47.321 Fabrics
PASS	Pennsylvania Stuffed Toy Regulations 47.322 Non-fabrics
PASS	19 CFR 134.11, Country of Origin
PASS	CPSIA Section 103, Tracking Labels for Children’s Products
PASS	Uniform Packaging and Labeling Regulation
PASS	Pennsylvania Stuffed Toy Regulations 47.315 & 47.316
PASS	Ohio 4101:6-1-05(B) Label Requirements of Stuffed Toys
PASS	Massachusetts 105 CMR 620.002(H): Stuffed Toys
PASS	Canadian Toy Regulations SOR/2011-17 as Amended, Mechanical Hazards Requirements
PASS	Canadian Toy Regulations SOR/2011-17 as Amended, Item 21 Celluloid or Cellulose Nitrate
PASS	Canadian Toy Regulations SOR/2011-17 as Amended, Item 32 Flammability Requirement of Outer Covering
PASS	Marking of Imported Goods Order, (C.R.C., c.535), Country of Origin
PASS	Consumer Packaging and Labeling Act (R.S., 1985, c. C-38)
PASS	Consumer Packaging and Labelling Regulation (C.R.C., c. 417)
PASS	Charter of French Language, (R.S.Q., c.C-11), Province of Quebec Labeling



QIMA (HANGZHOU) TESTING CO., LTD. ♦ 4-5/F A2 BLDG NO. 1213 HUOJU SOUTH ROAD PUYAN STREET BINJIANG DISTRICT HANGZHOU CHINA

♦ Email: Labtesting@qima.com ♦ Tel: (86) 571 8999 7158.

Test(s) marked with ‘φ’ was subcontracted to external laboratory.

The test result(s) and conclusion(s) in this report relate only to the sample(s) as received and method /regulation section(s) tested as described herein. If it is not further specified in the report, the decision rule for stating conformity is based on the QIMA decision rule.

This test report may not be reproduced in whole or in part, without written approval of QIMA (Hangzhou) Testing Co., Ltd.

CONCLUSION	TEST(S) CONDUCTED
PASS	Quebec R.S.Q, c.M-5, s.38 An Act Respecting Stuffing and Upholstered and Stuffed Articles



QIMA (HANGZHOU) TESTING CO., LTD. ♦ 4-5/F A2 BLDG NO. 1213 HUOJU SOUTH ROAD PUYAN STREET BINJIANG DISTRICT HANGZHOU CHINA

♦ Email: Labtesting@qima.com ♦ Tel: (86) 571 8999 7158.

Test(s) marked with 'φ' was subcontracted to external laboratory.

The test result(s) and conclusion(s) in this report relate only to the sample(s) as received and method /regulation section(s) tested as described herein.

If it is not further specified in the report, the decision rule for stating conformity is based on the QIMA decision rule.

This test report may not be reproduced in whole or in part, without written approval of QIMA (Hangzhou) Testing Co., Ltd.

DETAILED RESULTS:

CPSIA Section 106 & ASTM F963-17 Toy Safety, Clause 4.3.5 Soluble Elements in Substrate Materials

Test Method: ASTM F963-17 Clause 8.3.5

Analytical Method: Inductively Coupled Plasma-Optical Emission Spectrometry

Substrate Materials Other than Modeling Clay

Specimen No.	3	4	5	6	7	Soluble Limit (mg/kg)
Test Item	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	
Soluble Antimony (Sb)	ND	ND	ND	ND	ND	60
Soluble Arsenic (As)	ND	ND	ND	ND	ND	25
Soluble Barium (Ba)	ND	ND	ND	ND	ND	1000
Soluble Cadmium (Cd)	ND	ND	ND	ND	ND	75
Soluble Chromium (Cr)	ND	ND	ND	ND	ND	60
Soluble Lead (Pb)	ND	ND	ND	ND	ND	90
Soluble Mercury (Hg)	ND	ND	ND	ND	ND	60
Soluble Selenium (Se)	ND	ND	ND	ND	ND	500
Conclusion	PASS	PASS	PASS	PASS	PASS	

Note:

mg/kg = Milligrams per kilogram

LT = Less than

ND = Not detected (Reporting Limit = 5 mg/kg)

Data Consolidation Reference:

Specimen No.	Transferred from		Date of Issue
	Report No.	Specimen No.	
3	20W-003713	3	May 29, 2020
4	20W-003713	4	May 29, 2020
5	20W-003713	5	May 29, 2020
6	20W-003713	6	May 29, 2020



DETAILED RESULTS:

CPSIA Section 106 & ASTM F963-17 Toy Safety, Clause 4.3.5 Soluble Elements in Substrate Materials

Test Method: ASTM F963-17 Clause 8.3.5

Analytical Method: Inductively Coupled Plasma-Optical Emission Spectrometry

Substrate Materials Other than Modeling Clay

Specimen No.	8	9	10	11	12	Soluble Limit (mg/kg)
Test Item	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	
Soluble Antimony (Sb)	ND	ND	ND	ND	ND	60
Soluble Arsenic (As)	ND	ND	ND	ND	ND	25
Soluble Barium (Ba)	ND	ND	ND	ND	ND	1000
Soluble Cadmium (Cd)	ND	ND	ND	ND	ND	75
Soluble Chromium (Cr)	ND	ND	ND	ND	ND	60
Soluble Lead (Pb)	ND	ND	ND	ND	ND	90
Soluble Mercury (Hg)	ND	ND	ND	ND	ND	60
Soluble Selenium (Se)	ND	ND	ND	ND	ND	500
Conclusion	PASS	PASS	PASS	PASS	PASS	

Note:

mg/kg = Milligrams per kilogram

LT = Less than

ND = Not detected (Reporting Limit = 5 mg/kg)

Data Consolidation Reference:

Specimen No.	Transferred from		Date of Issue
	Report No.	Specimen No.	
10	20W-003713	10	May 29, 2020
11	20W-003713	11	May 29, 2020



DETAILED RESULTS:

CPSIA Section 106 & ASTM F963-17 Toy Safety, Clause 4.3.5 Soluble Elements in Substrate Materials

Test Method: ASTM F963-17 Clause 8.3.5

Analytical Method: Inductively Coupled Plasma-Optical Emission Spectrometry

Substrate Materials Other than Modeling Clay

Specimen No.	13	14	15	---	---	Soluble Limit (mg/kg)
Test Item	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	
Soluble Antimony (Sb)	ND	ND	ND	---	---	60
Soluble Arsenic (As)	ND	ND	ND	---	---	25
Soluble Barium (Ba)	ND	24	48	---	---	1000
Soluble Cadmium (Cd)	ND	ND	ND	---	---	75
Soluble Chromium (Cr)	ND	ND	ND	---	---	60
Soluble Lead (Pb)	ND	ND	ND	---	---	90
Soluble Mercury (Hg)	ND	ND	ND	---	---	60
Soluble Selenium (Se)	ND	ND	ND	---	---	500
Conclusion	PASS	PASS	PASS	---	---	

Note:

mg/kg = Milligrams per kilogram

LT = Less than

ND = Not detected (Reporting Limit = 5 mg/kg)

Data Consolidation Reference:

Specimen No.	Transferred from		Date of Issue
	Report No.	Specimen No.	
15	20W-003713	21	May 29, 2020



DETAILED RESULTS:

CPSIA Section 101, Total Lead in Substrate Materials

Test Method: CPSC-CH-E1001-08.3 (Metal), CPSC-CH-E1002-08.3 (Non-Metal)

Analytical Method: Inductively Coupled Plasma-Optical Emission Spectrometry

Specimen No.	3	5	6	7+8+9	10	Limit (mg/kg)
Test Item	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	
Total Lead (Pb)	ND	ND	ND	ND	ND	100
Conclusion	PASS	PASS	PASS	PASS	PASS	

Specimen No.	11	12+13+14	---	---	---	Limit (mg/kg)
Test Item	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	
Total Lead (Pb)	ND	ND	---	---	---	100
Conclusion	PASS	PASS	---	---	---	

Note:

mg/kg = Milligrams per kilogram

LT = Less than

ND = Not detected (Reporting Limit = 15 mg/kg)

Composite results are based on specimen of least mass resulting in highest potential concentration.

Data Consolidation Reference:

Specimen No.	Transferred from		Date of Issue
	Report No.	Specimen No.	
3	20W-003713	3	May 29, 2020
5	20W-003713	5	May 29, 2020
6	20W-003713	6	May 29, 2020
10	20W-003713	10	May 29, 2020
11	20W-003713	11	May 29, 2020



DETAILED RESULTS:

California Proposition 65, Total Lead in Substrate Materials

Test Method: CPSC-CH-E1001-08.3 (Metal), CPSC-CH-E1002-08.3 (Non-Metal)
 Analytical Method: Inductively Coupled Plasma-Optical Emission Spectrometry

Specimen No.	3	5	6	7+8+9	10	Limit (mg/kg)
Test Item	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	
Total Lead (Pb)	ND	ND	ND	ND	ND	100
Conclusion	PASS	PASS	PASS	PASS	PASS	

Specimen No.	11	12+13+14	---	---	---	Limit (mg/kg)
Test Item	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	
Total Lead (Pb)	ND	ND	---	---	---	100
Conclusion	PASS	PASS	---	---	---	

Note:

mg/kg = Milligrams per kilogram

LT = Less than

ND = Not detected (Reporting Limit = 15 mg/kg)

Composite results are based on specimen of least mass resulting in highest potential concentration.

Remark:

The specification is quoted from client's requirement.

Data Consolidation Reference:

Specimen No.	Transferred from		Date of Issue
	Report No.	Specimen No.	
3	20W-003713	3	May 29, 2020
5	20W-003713	5	May 29, 2020
6	20W-003713	6	May 29, 2020
10	20W-003713	10	May 29, 2020
11	20W-003713	11	May 29, 2020



DETAILED RESULTS:

Canadian Consumer Products Containing Lead Regulations (SOR/2018-83), Total Lead Content

Test Method: ASTM F963-17 Clause 8.3.1

Analytical Method: Inductively Coupled Plasma-Optical Emission Spectrometry

Specimen No.	3	5	6	7+8+9	10	Limit (mg/kg)
Test Item	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	
Total Lead (Pb)	ND	ND	ND	ND	ND	90
Conclusion	PASS	PASS	PASS	PASS	PASS	

Specimen No.	11	12+13+14	---	---	---	Limit (mg/kg)
Test Item	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	
Total Lead (Pb)	ND	ND	---	---	---	90
Conclusion	PASS	PASS	---	---	---	

Note:

mg/kg=Milligrams per kilogram)

LT = Less than

ND = Not detected (Reporting Limit = 15 mg/kg)

Composite results are based on specimen of least mass resulting in highest potential concentration.

Data Consolidation Reference:

Specimen No.	Transferred from		Date of Issue
	Report No.	Specimen No.	
3	20W-003713	3	May 29, 2020
5	20W-003713	5	May 29, 2020
6	20W-003713	6	May 29, 2020
10	20W-003713	10	May 29, 2020
11	20W-003713	11	May 29, 2020



DETAILED RESULTS:

California Proposition 65, Total Cadmium in Substrate Materials

Test Method: ASTM F963-17 Clause 8.3.1

Analytical Method: Inductively Coupled Plasma-Optical Emission Spectrometry

Specimen No.	3	5	6	7+8+9	10	Limit (mg/kg)
Test Item	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	
Total Cadmium (Cd)	ND	ND	ND	ND	ND	75
Conclusion	PASS	PASS	PASS	PASS	PASS	

Specimen No.	11	12+13+14	---	---	---	Limit (mg/kg)
Test Item	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	
Total Cadmium (Cd)	ND	ND	---	---	---	75
Conclusion	PASS	PASS	---	---	---	

Note:

mg/kg = Milligrams per kilogram

LT = Less than

ND = Not detected (Reporting Limit = 15 mg/kg)

Composite results are based on specimen of least mass resulting in highest potential concentration.

Remark:

The specification is quoted from client's requirement.

Data Consolidation Reference:

Specimen No.	Transferred from		Date of Issue
	Report No.	Specimen No.	
3	20W-003713	3	May 29, 2020
5	20W-003713	5	May 29, 2020
6	20W-003713	6	May 29, 2020
10	20W-003713	10	May 29, 2020
11	20W-003713	11	May 29, 2020



DETAILED RESULTS:

CPSC 16 CFR 1307 Prohibition of Children’s Toys and Child Care Articles Containing Specified Phthalates (DBP, BBP, DEHP, DINP, DHEXP / DnHP, DCHP, DIBP, DPENP)

Test Method: CPSC-CH-C1001-09.4
 Analytical Method: Gas Chromatography with Mass Spectrometry

Specimen No.		3	5	7+8+9	10	Limit (mg/kg)
Test Item	CAS No.	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	
Dibutyl phthalate (DBP)	84-74-2	ND	ND	ND	ND	1000
Benzyl butyl phthalate (BBP)	85-68-7	ND	ND	ND	ND	1000
Di-(2-ethylhexyl) phthalate (DEHP)	117-81-7	ND	ND	ND	ND	1000
Diisononyl phthalate (DINP)	28553-12-0 68515-48-0	ND	ND	ND	ND	1000
Di-n-hexyl phthalate (DHEXP / DnHP)	84-75-3	ND	ND	ND	ND	1000
Dicyclohexyl phthalate (DCHP)	84-61-7	ND	ND	ND	ND	1000
Diisobutyl phthalate (DIBP)	84-69-5	ND	ND	ND	ND	1000
Di-n-pentyl phthalate (DPENP)	131-18-0	ND	ND	ND	ND	1000
Conclusion		PASS	PASS	PASS	PASS	

Note:

mg/kg = Milligrams per kilogram

LT = Less than

ND = Not detected (Reporting Limit = 150 mg/kg)

Composite results are based on specimen of least mass resulting in highest potential concentration.

Data Consolidation Reference:

Specimen No.	Transferred from		Date of Issue
	Report No.	Specimen No.	
3	20W-003713	3	May 29, 2020
5	20W-003713	5	May 29, 2020
10	20W-003713	10	May 29, 2020



DETAILED RESULTS:

California Proposition 65, Phthalates (DBP, BBP, DEHP, DINP, DIDP, DnHP)

Test Method: CPSC-CH-C1001-09.4
 Analytical Method: Gas Chromatography with Mass Spectrometry

Specimen No.		3	5	7+8+9	10	Limit (mg/kg)
Test Item	CAS No.	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	
Dibutyl phthalate (DBP)	84-74-2	ND	ND	ND	ND	1000
Benzyl butyl phthalate (BBP)	85-68-7	ND	ND	ND	ND	1000
Di-(2-ethylhexyl) phthalate (DEHP)	117-81-7	ND	ND	ND	ND	1000
Diisononyl phthalate (DINP)	28553-12-0 68515-48-0	ND	ND	ND	ND	1000
Diisodecyl phthalate (DIDP)	26761-40-0 68515-49-1	ND	ND	ND	ND	1000
Di-n-hexyl phthalate (DnHP)	84-75-3	ND	ND	ND	ND	1000
Conclusion		PASS	PASS	PASS	PASS	

Note:
 mg/kg (Milligrams per kilogram) = 0.0001 % m/m (Percent by mass)
 LT = Less than
 ND = Not detected (Reporting Limit = 150 mg/kg)
 Composite results are based on specimen of least mass resulting in highest potential concentration.

Remark:
 The specification is quoted from client's requirement.

Data Consolidation Reference:

Specimen No.	Transferred from		Date of Issue
	Report No.	Specimen No.	
3	20W-003713	3	May 29, 2020
5	20W-003713	5	May 29, 2020
10	20W-003713	10	May 29, 2020



DETAILED RESULTS:

Model Toxics in Packaging Legislation of the Toxics in Packaging Clearinghouse (TPCH)

Test Method: US EPA 3052:1996 & US EPA 6010D:2014
 US EPA 3060A:1996 & US EPA 7196A: 1992
 Analytical Method: Inductively Coupled Plasma-Optical Emission Spectrometry,
 Ultraviolet-Visible Spectrophotometry

Specimen No.	1	2	---	---	---	Limit (mg/kg)
Test Item	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	
Cadmium (Cd)	ND	ND	---	---	---	
Chromium (VI) [Cr (VI)]	ND	ND	---	---	---	
Lead (Pb)	ND	ND	---	---	---	
Mercury (Hg)	ND	ND	---	---	---	
Sum	ND	ND	---	---	---	100
Conclusion	PASS	PASS	---	---	---	

Note:
 mg/kg = Milligrams per kilogram
 LT = Less than
 ND = Not detected (Reporting Limit = 15 mg/kg)
 Total Chromium is reported for Chromium (VI) unless specified.

Data Consolidation Reference:

Specimen No.	Transferred from		Date of Issue
	Report No.	Specimen No.	
1	20W-003713	1	May 29, 2020
2	20W-003713	2	May 29, 2020



DETAILED RESULTS:

Pennsylvania Stuffed Toy Regulation 47.317, Tolerances^φ

Test Method: Official Methods of Analysis of the Association of Official Analytical Chemist, 15 ed., Chapter 16, 1990 – Extraneous Materials: Isolation and in house method

Specimen No.	4	
Test Item	Result	Specification
1. Material of sufficient size to visibly reveal a pattern, weave, or other mechanical unification of threads to indicate prior use or a previous manufacturing process	Absent	Absent
2. Dirt or any other foreign matter	ND	LT 1 % m/m
3. Oil and grease	0.11 % m/m	LT 1 % m/m
4. Lead (as Pb)	ND	LT 20 mg/kg
5. Arsenic (as As ₂ O ₃)	ND	LT 2 mg/kg
6. Ammonia	ND	LT 5 % m/m
7. Urea	ND	LT 1 % m/m
8. Plastic or metal ornaments such as eyes and nose not of a safety design or not attached to the stuffed toy so as to prevent removal	Absent	Absent
9. Stones or other hard materials having jagged or sharp edges	Absent	Absent
10. Material bearing electrostatic charge with adherence characteristics which when exposed could lodge in the windpipe, ears or nostrils	Absent	Absent
11. Surface burn rate of Filling material	MT 3 s/12 in ²	MT 3 s/12 in²
Conclusion	PASS	

Note:

% m/m = Percent by mass

mg/kg= Milligrams per kilogram

s/in² = Second per square inch

LT = Less than; MT = More than

NA = Not applicable

ND = Not detected (Reporting Limit: Dirt or any other foreign matter = 1 %; Oil and grease = 0.1 %;

Pb = 2 mg/kg; As₂O₃ = 2 mg/kg; Ammonia = 0.5 % m/m; Urea = 0.5 % m/m)

Data Consolidation Reference:

Specimen No.	Transferred from		Date of Issue
	Report No.	Specimen No.	
4	20W-003713	4	May 29, 2020



DETAILED RESULTS:

Pennsylvania Stuffed Toy Regulation 47.317, Tolerances^φ

Test Method: Official Methods of Analysis of the Association of Official Analytical Chemist, 15 ed., Chapter 16, 1990 – Extraneous Materials: Isolation and in house method

Specimen No.	5	
Test Item	Result	Specification
1. Material of sufficient size to visibly reveal a pattern, weave, or other mechanical unification of threads to indicate prior use or a previous manufacturing process	Absent	Absent
2. Dirt or any other foreign matter	ND	LT 1 % m/m
3. Oil and grease	ND	LT 1 % m/m
4. Lead (as Pb)	ND	LT 20 mg/kg
5. Arsenic (as As ₂ O ₃)	ND	LT 2 mg/kg
6. Ammonia	ND	LT 5 % m/m
7. Urea	ND	LT 1 % m/m
8. Plastic or metal ornaments such as eyes and nose not of a safety design or not attached to the stuffed toy so as to prevent removal	Absent	Absent
9. Stones or other hard materials having jagged or sharp edges	Absent	Absent
10. Material bearing electrostatic charge with adherence characteristics which when exposed could lodge in the windpipe, ears or nostrils	Absent	Absent
11. Surface burn rate of Filling material	MT 3 s/12 in ²	MT 3 s/12 in²
Conclusion	PASS	

Note:

% m/m = Percent by mass

mg/kg = Milligrams per kilogram

s/in² = Second per square inch

LT = Less than; MT = More than

NA = Not applicable

ND = Not detected (Reporting Limit: Dirt or any other foreign matter = 1 %; Oil and grease = 0.1 %;

Pb = 2 mg/kg; As₂O₃ = 2 mg/kg; Ammonia = 0.5 % m/m; Urea = 0.5 % m/m)

Data Consolidation Reference:

Specimen No.	Transferred from		Date of Issue
	Report No.	Specimen No.	
5	20W-003713	5	May 29, 2020



DETAILED RESULTS:

ASTM F963-17 Physical & Mechanical Properties

Section	Test	Conclusion
4.1	Material Quality	PASS
4.3.7	Stuffing Material	PASS
4.6	Small Objects	PASS
4.7	Accessible Edges	PASS
4.9	Accessible Points	PASS
4.11	Nails and Fasteners	PASS
4.27	Stuffed and Beanbag-Type Toys	PASS
5	Safety Labeling Requirements	
5.2	Age Grade Labeling	PASS
5.16	Promotional Materials	PASS
7	Producers Markings	
7.1	General Requirements	PASS

ASTM F963-17 Flammability

Test	Observation	Conclusion
Flammability of Solids	The burn rate is less than the limit of 0.1 in/sec	PASS

Pennsylvania Stuffed Toy Regulations 47.321 Fabrics

Test	Observation	Conclusion
Burning characteristics	Class I – Relatively slow burning, no unusual burning characteristics	PASS

Pennsylvania Stuffed Toy Regulations 47.322 Non-fabrics

Test	Observation	Conclusion
Burning characteristics	Class V – No unusual burning characteristics	PASS



DETAILED RESULTS:

19 CFR 134.11, Country of Origin

Test	Observation	Conclusion
Country of Origin	Present on product and can be read easily by consumer at the point of sale	PASS

CPSIA Section 103, Tracking Labels for Children’s Products

Requirement	Observation	Conclusion
Manufacturer or private labeler listed, location & date of manufacture, including batch, run number and/or other identifying characteristics	Information was present.	PASS

Uniform Packaging and Labeling Regulation

Test	Observation	Conclusion
Declaration of Identity	The packaging contains the declaration of identity	PASS
Declaration of Responsibility	The packaging contains the declaration of responsibility	PASS



DETAILED RESULTS:

Pennsylvania Stuffed Toy Regulations 47.315 & 47.316

Test	Observation	Conclusion
Seal of approval	The product contains proper stuffed toy label	PASS
Filling material	The filling material presented in accepted generic term	PASS

Ohio 4101:6-1-05(B) Label Requirements of Stuffed Toys

Test	Observation	Conclusion
Labeling requirements	The product contains proper stuffed toy label	PASS

Massachusetts 105 CMR 620.002(H): Stuffed Toys

Test	Observation	Conclusion
Labeling requirements	The product contains proper stuffed toy label	PASS



DETAILED RESULTS:

Canadian Toy Regulations SOR/2011-17 as Amended, Mechanical Hazards Requirements

Test	Observation	Conclusion
Impact	No Small Part, Sharp Edge or Sharp Point	PASS
Push/Pull	No Small Part, Sharp Edge or Sharp Point	PASS

Section	Requirement	Conclusion
7	Small parts	PASS
10	Plastic Edges	PASS
13	Fasteners	PASS
29 (a)	Dolls and Soft Toys – Clean Stuffing	PASS
29 (b)	Dolls and Soft Toys - Stuffing free of hard and sharp foreign matter	PASS
31	Dolls and Soft Toys - Eyes and Nose	PASS
36	Plant seeds – Stuffing Material	PASS

Canadian Toy Regulations SOR/2011-17 as Amended, Item 21 Celluloid or Cellulose Nitrate

(Method: Visual Observation)

Test	Observation	Conclusion
General	No visual signs of Cellulose Nitrate.	PASS

Canadian Toys Regulations SOR/2011-17 as Amended, Item 32 Flammability of Outer Covering

Test	Observation	Conclusion
Flammability test of outer covering consisting in whole or in part of a flat or raised fibres textile material or natural fur	No ignition.	PASS



DETAILED RESULTS:

Marking of Imported Goods Order, (C.R.C., c.535), Country of Origin

Section	Requirement	Conclusion
2	Country of Origin Markings	PASS

Consumer Packaging and Labeling Act (R.S., 1985, c. C-38)

Section	Requirement	Conclusion
10	Place of Manufacture	PASS

Consumer Packaging and Labelling Regulation (C.R.C., c. 417)

Section	Requirement	Conclusion
13	Place of Manufacture	PASS

Charter of French Language, (R.S.Q., c.C-11), Province of Quebec Labeling

Clause	Test	Conclusion
c.C-11	French Labeling	PASS

Quebec R.S.Q, c.M-5, s.38 An Act Respecting Stuffing and Upholstered and Stuffed Articles

Test	Observation	Conclusion
Present	The product contains proper upholstered or stuffed articles label	PASS
Label Material	The label is made of tyvek, mylar, linen or material with same strength	PASS
Color	The label is in white color with black print	PASS
Size and Format	The label presented in appropriate size and format	PASS
Filling Material	The filling material presented in accepted generic term	PASS



SPECIMEN DESCRIPTION:

Specimen No.	Specimen Description	Location
1	Multi-color printed white paper	Hang tag
2	White plastic	Plastic pin
3	Black printed white textile	Label
4	White stuffing	Stuffing
5	White plastic	Inner granule
6	White textile	Inner bag
7	Transparent plastic	Eyes
8	Brown plastic	Eyes
9	White plastic	Eyes
10	Translucent glue	Glue of eyes
11	White textile	Filler of eyes
12	Light brown long plush textile	Main body
13	Beige long plush textile	Claw
14	Dark brown thread	Nose
15	White thread	Sewing



QIMA (HANGZHOU) TESTING CO., LTD. ♦ 4-5/F A2 BLDG NO. 1213 HUOJU SOUTH ROAD PUYAN STREET BINJIANG DISTRICT HANGZHOU CHINA

♦ Email: Labtesting@qima.com ♦ Tel: (86) 571 8999 7158.

Test(s) marked with 'φ' was subcontracted to external laboratory.

The test result(s) and conclusion(s) in this report relate only to the sample(s) as received and method /regulation section(s) tested as described herein. If it is not further specified in the report, the decision rule for stating conformity is based on the QIMA decision rule.

This test report may not be reproduced in whole or in part, without written approval of QIMA (Hangzhou) Testing Co., Ltd.

SAMPLE PHOTO:



-End Report-

